SCOOTER PARTS --> ADOCTOR --> 19.MUFFLER

No. Part No. Description in Chinese Description in English Q'ty
1 ADOC-190100 Muffler assy 1
2 ADOC-190200 Ƿ˨M8X70 Hexagon bolt M8*70 1
3 ADOC-190300 Ƿ˨M8X90 Hexagon bolt M8*90 1
4 ADOC-190400 ǷĸM6 Hexagon nut M6 2
5 ADOC-190500 ܷȦ Washer of muffler 1
6 ADOC-190600 ƸװΰA Head cover A 1
7 ADOC-190700 Ƿ˨M6X8 Hexagon bolt M6*8 5
8 ADOC-190800 Ƿ˨M6X12 Hexagon bolt M6*12 5
9 ADOC-190900 ƽƬ6X12 Washer 6*12 10
10 ADOC-191000 ƸװΰB Head cover B 1
11 ADOC-191100 Ƹβ Tail cover 1